DATE: December 13, 2017
TO: Dave Eggerton, General Manager 1;&/ /,

FROM: Bob Godwin, P.E., Senior Civil Engineer ‘ )
Charles Palmer, District Engineer

SUBJECT: Presentation and Potential Adoption of the Final Draft of the La Contenta
Wastewater Master Plan, CIP #15059L-130

RECOMMENDED ACTION:

Motion: / adopting Resolution No. 2017-___ approving the
Final Draft of the La Contenta Wastewater Master Plan, CCWD CIP #15059L-130.

SUMMARY:

The process of updating the wastewater master plan for the community of La Contenta
and adjoining service areas is complete with the submission of the attached Final Draft
La Contenta Wastewater Master Plan dated December, 2017 for consideration and
potential adoption by the Board. "
[...]
Figure 9 shows the boundaries of the FEMA Floodzones near the HLS. As shown, the HLS is located
adjacent to Cosgrove Creek and within the FEMA Floodzone (Calaveras County, 2009).

3 Two of the three pumps are equipped with variable frequency drives (VFDs).
19




La Contenta Wastewater Master Plan {Final Draft)

400
350
e
300
o P o
f"‘i ‘
SURURVS ORI SO SO A W&" A
—_ 250 " - — = ey
ko] S, 0l ol
I - e - g
gn 200 - Mf e -
T o " B . S 5 "
5 2 - S
2 : P S,
150 :
100
50
& (N SO e
0
0 500 1000 1500 2000 2500
Flowrate [gpm]
=g PUmp Curve {Lead)
=~ Pump Curve (Lead and Lag)
===TDH between Huckleberry Lift Station and Headworks at LCWWTF (Maximum)
==2-=TDH between Huckleberry Lift Station and Headworks at LCWWTF (Minimum)

Figure 8. Huckleberry Lift Station System and Pump Curves

20




La Contenta Wastewater Master Plan (Final Draft)

rPlaml CMasterPlan_Flood.mxd

B

5

9

o :
eFlood Hazard Boundaries

[

S B

2 Limit Lines

[

%i SFHA/ Flood Zone Boundary
3

c%{Fk)c:ad Hazard Zones

§§ 1% Annual Chance Flood Hazard

Regulatory Floodway

jects

Special Floodway

NAGIS-Pro

Area of Undetermined Flood Hazard
0.2% Annual Chance Flood Hazard N

Calaveras County Water District

Future Conditions 1% Annual Chance La Contenta Wastewater System

Flood Hazard ; Master Plan
Area with Reduced Risk Due to Levee ‘ Huckleberry Lift Station
: Flood Zones

Ground Surface Elevation

pot Elevation

Figure 9. Huckleberry Lift Station Flood Zones

21




La Contenta Wastewater Master Plan (Final Draft)

3.2: Wastewater Treatment Facility

The LCWWTF was originally built in 1991 and currently consists of a headworks, activated sludge
process, tertiary filtration, ultra-violet light (UV) disinfection, sludge storage lagoon and belt filter
press. As previously described, the LCWWTF is permitted to operate under the SWRCB General
Waste Discharge Requirements for Landscape Irrigation Uses of Recycled Water (Water Quality
Order No. 2009-0006-DWQ). According to the April 9, 2013 Report of Waste Discharge, the
LCWWTF has a rated ADWF capacity of 0.2 MGD.

A summary of existing unit treatment processes, criteria governing the unit’s capacity, and current
loading conditions is presented in Table 10. A site plan and process flow schematic of the LCWWTF
are shown in Figure 10 and Figure 11, respectively.

3.2.1: Influent Screening

Raw wastewater influent to the LCWWTF is continuously screened to remove material, grit, debris,
floatable material, etc. that might otherwise damage or promote solids deposition in downstream
processes and/or equipment. Screening facilities are located under the breezeway of the operation
building and consist of the following:

e 12-inch Parkson Aqua Guard mechanical screen with 15 mm (5/8-inch) clear openings;
direct discharge of screenings into a wheelbarrow. Typically, this screen is in operation.

e Fixed bar rack manually cleaned bar screen with %-inch clear openings, in an 18-inch
bypass channel that serves as backup to the mechanical screen.

®  18-to 24-inch screening channel width, 18-inch maximum water depth, with 12-inch inlet
and outlet piping.

e Configured for future expansion (i.e.,, second channel to serve second treatment train).

The screen was originally thought to have a rated design capacity of 4 MGD. However, channel
design and screen operations limitations are noted as follows:

1. Channel inlet and outlet configuration limit the screen capacity to well below the reported 4
MGD capacity

2. Operations staff report that a significant amount of material pass through the relatively
large/coarse screen openings.

3. Operations staff report that screenings that accumulate in the wheelbarrow are wet,
odorous, include organic material, and are a nuisance to handle.

4. Recent discussions between the manufacturer (Parkson) and CCWD staff on December 1,
2016 indicate that the screen brushes may not operate properly, which is critical for this
particular screen type and model. Parkson to send local representative to the site to view
the screen, make sure the brushes are installed and operating correctly, and provide follow
up training, if needed.

22




xa

wnuixeld vonetado JA7/SIN0Y 080 ¢

Juswasejdas ‘winwyxewr wids gg 1 deteur/widd gg fssaad anpayas
pue reday jo 1ed sunnol seustaseda almnbal Sepy noping < 9 uoniesado ad /1y ggo‘g bE1 Y 3[04 A3[LRH UOUNS HOOIQYSY 910U 2 Sunesado pue Jatatu/wdS Aey paag S$ald I g
SL% T
Juswanepdat pawnssy ‘(Aep-p) a8e101s puaroom Aepijoy ot
pue.ieday Jo 1sed sunnods seuswedeidal sanbal Aepy]  wmopng < 10 sep § < £06'E ‘qadap 3 01 01 4 ‘voode) uoyed 9go'szy WNWINBW ‘BWL], UORUAIRY dInetpiy uoodue ade.tolg adpnis

{££T0-ET0Z-SY) 1opI0 JUBLIND B4} Pim
IDUEPIOIOE UL SALP 76 AQ PapIAlp Daisnpul Yaquinidag

4Bn0auY) A 30 SIOUE Y1 S0j MOY [230) B3 AG PAULLIIOP SUORIPHOD 1£-00T ‘AdV ££7 (as4n07 jj09 ryuauoy vy)
94 01 f MV "WNSAS 1a1eMaisem Jo Aeded jjeiaao sywry 02'0 001 AdV €87 AdV ££2 pue suopipued sfersae sk sod Y-a0e 51 sajed dpounsBe 3e jesodsip juanyyy esodsiq juanyg
afreyasyg arsem Jo wodoy £102 ‘6 [udy (pieogaay y 7/m) Lpedes adesois y-aoe 7/ uoneydpasd [enuue Jo sppaa] 14-001 puod adeio3s uanyjy Jomo
91140 g 9|, uf paltodal SHNSaL BdUR]EG 191eM U0 paseg £2°0 88 Y-akoe 177 Y-oIe §61 {piEoqealy )j 7/m]) AidEdEo agEions Y-a108 6f ajepotuutodde oy adeiogs ajenbapy Pliog 8981615 Juan gy 1o0d

(z102Z Aepy) sunsay Aesseorg

apnpout tad sdure) 9 yueq Jutodyaay) 1o "LAN %59 puk spowt

. £1 79 688 6¥§ dad saprpowt ¢ - ssyueq Snid 000EAN uelodL ¥]  Aqpums upyueq | Ing jje yatm Apedey

(2107 AeW) Sdum oa0y saddoy pup (z1oz A2l sinsey

DIUBINOT B 343 30 SWAIAS WISITTAO00EAN Unfod] oy 2of| ampow tad sdwe] g Yueq Kesseoig 3utodyay) 1ad "LAN %S5S
$ypnsay Abssooig ujodyasyy w1 paquosap Apedes s1ayay 20 1z S9¥ 16 sad sappow § - squeq stid 000EAN UBIOAL $|  pue Aqpues ug anpows 1 yum Lede) UOHIAUISIA A

{suonipuoy Leq
wWrniuIxep 01 Jusjeanba aq 03 pownsse)

SI131[Y pues|  80IAIBS SO INO AN AU M (j5/wdE g) (pueseudq uosyied}
MO Lay3eam Jam qead 1o Aep wnuyxepy T 1s 000'T S0¢ YSEMNIEE] SNOTIIBLOD §S (0§ JIUN (PRD ‘Spun § a3ey Buipro oynedpAH wnwxen sdaljy Aaepaay,
Apedes asyue
1aMmO] B1Eipul Jeas Jatastq ‘wosyed Jad 3s/pds poo'y 0 0L [ 16 Jayre feadaus woied 000001 AMAY '938Y MOfaAQ 2oELING jeadolug wytloig uosyaeg
PapuaunuoIAL SINOY g4
€0 9§ yLT L6 uiseq uoneloe Uoes 000'005| 03 ¥Z " dMQV ‘AW UONUIRY dlneIpAy 2elolg uosiind
1suueyd ssediq (ssed4q) {jauueyd
YOUL-GT Ul usalds poueap Afjeslueysal o) dmpeq Se $3a105 Bl eu Bl BU UDBIIS 1eq paueap Afenueur youl-z/1 sseddq) yoed teq poxy
(3mmd) uIDIIS Jey MOLIBQIIAYM
SasIq mou ey paueay Affenue Youl-7 /T [udalasing paueap ojut areyasip 3900p/m
saqmbay “eiep Bunesado dmmd £10Z ‘01 Atenuef uo paseg | o1 / paaey op 6 $69 259 Afjeotuepaiu piennenby uositeg Yul-g/s UOW 1| Uaaudsieq paueap A[lealueyangy
{uoa0sIeg Kiejoy ) SHIOMPESH
uoneIUasaly sanpuwo) Supeswibuy 9107 pdap jjam 1am
‘£ Yodey "o paseq moy Anede) v ({go07 Aenigs,) veyg Jologp/suopes 4201 Aprewxoddy suoped Anoty/sues
H2ISLp MUAU0Y] BT uo paseq suompuos Supmado uam)! (damd) €1 0z /SRS 01 ag/suers 0869 PUE §Z2°¢ UddMIG dDWINLOA [19m o | dwind g1 Uewd 210w oL DWR{OA [[oM 19
suojjed 0869 uoners Yup (ure) Auagappny
PUe (72°C uUsamiaq 3WnjoA [[am o4 ‘sdund
paads Juiisuon  pue sjquiiea omy ‘sdumd a0lAlas

paseg! (dmmd) 6'1

ISI2WGNS 794 00EE-dD 1BALT dH 88 €] Ju n0 3un 1salie yum Loedes Furdung
o sy - JeERTT

vep Juneredo JMMd L1072 0T Aenuef uo

U IB/pUE GipTd

suonipuoy bunvadgp pun :.Z,S.ri PuIt 5409 \wwmmmue.ﬁ g : 0T mEc&

(3eaq jeuny) ueld 1oisey 1018MBISEA BIUAILOY) BT



144

ANVTE ATTYNOLLNILNT 3Dvd SIHL

{3vIg el ) ueld 191sElY 101BMIISEA EIUAINOY £



S¢

up|d 331§ JUD]d JUIWIDA.L] 19IDMIISD A} DIUIIUO) DT “OL 2.nb1y

004 0S€ 0

,_mo,_% 1 .,,:&9
1 Buuoyjuop

vmom ebeio)g
Jusn|yD JemoT
s

llejed 8iis
Ayi[deyjuslesl] poug

ujsag stipnig
POIBALYY OIR0MA

jBuleyn
USIaIRI] AN

puod ebeioig
wanys seddn

FHNBID

upgag JueunEal )
SBPNS polRAIY

vensg R
LYoMPBEH

(1e1eQ 81ig oog)
%x:uﬁ sulieal]

{(yeaq eu]) uel] 19ISEN JOIRMIISEAL BIUSIUOY B



J1IVWAYIS MO SSDI0AJ JUD]J JUIUIDA.L] 13IDMIISD A DIUIUOY DT T 2.4nOL]

puod a3eJols uonels dwing uonesiij

1319 MO[4
ENIE USN|HT Jemon 35IN07) |05 BJUSIUOY BT
s1a)14
ysemyoeg —| vondsuisig AQ =W I 3 e OH_
SNonURUoD " | = .

puod 3geiols
Wwany Jaddn == uonels duing
I winay Juaniya

froees mee mwm wem

VRPN SRR © - PO

l
A I
ajeuy|l4 “ I
|
3 U00SET a8pN|S | ——=3r | $S3Ud JBY14 1DG | wemmep [IHPUET I
01 spljos i
SYM I
I
> [C - mmm e
i
Svd | oA
| Mol usnjul
CIECe) uiseq ¥ (dnxdeg) yoey : \ m _HO e JUBNU| ME
|e1daju| uolneiay D Jeg 1§ U33Jdg A d
(STH)
uones yn
Allagapany

(raq [eUL) UBJ 19ISBIN I9JEMIISEAL BIUSIUOCT) 7]




La Contenta Wastewater Master Plan (Final Draft)

3.2.2: Activated Sludge Process

Biological conversion of wastewater organics (i.e.,, BODs and ammonia) at the LCWWTF is
accomplished in the activated sludge treatment process. Process components include a 500,000-
gallon concrete lined activated sludge aeration basin with aeration air blowers, aeration diffuser
system, integral clarifier compartment within the aeration basin, and an airlift return activated
sludge (RAS) and waste activated sludge(WAS) pumping system. Process design and structure
configurations are part of the proprietary Biolac™ treatment system supplied by the Parkson
Corporation.

The LCWWTF activated sludge process is designed to operate in the extended aeration activated
sludge process mode. Key design characteristics of the Biolac™ system are described below:

e Concrete lined aeration basin, volume of 500,000 gallons, providing a hydraulic detention
time of between 24 and 48 hours under ADWF conditions. Based on this criterion alone, the
rated ADWF could be 0.25 to 0.5 MGD. Recent discussions with Parkson indicate that the
rated ADWF capacity could be equivalent to Phase 1 development projections or 0.26 MGD.

e Three 592 cubic feet per minute (cfm) positive displacement air blowers with 25 HP
constant speed motors, any two of which provide sufficient aeration and mixing within the
aeration basin.

e Anair distribution system consisting of 7 floating aeration chains, each with 6 sub-
assemblies. Each sub-assembly currently has 3 diffuser tubes for a total of 126 fine bubble
diffusers. Parkson indicated that additional aeration capacity and modes of operation are
available to improve performance and/or capacity.

e Rectangular, lateral-flow integral clarifier integral within the aeration basin structure with
floating inlet baffle (curtail), 1,000 square foot quiescent settling zone, and 40 foot long
surface effluent launder.

e Airlift RAS and WAS pumping system.
Identified or reported operational concerns, control deficiencies, etc. are described below:

1. Repair of aeration distribution piping, hoses, and diffusers is more frequent than desired
and is a safety risk involving taking a boat in the aeration basin while in operation.

2. The curtain baffle between the aeration basin and the integral clarifier has required
repair, which cannot be accomplished easily without taking the aeration basin out of
service.

3. Noeffective means of controlling the RAS and WAS pumping rate is provided other than
the valve adjustment of the air flow to the pump, which in turn affects air flow balance
amongst diffusers.

4. Flow meters are not provided for either the RAS or WAS systems which would allow
operators to more accurately monitor and adjustment to optimize process performance.

5. LCWWTF standby power generator apparently can only run one aeration blower, which
can reportedly accommodate flows of about 0.2 to 0.25 MGD.

27




La Contenta Wastewater Master Plan (Final Draft)

3.2.3: Tertiary Filtration

As described in Table 10, the LCWWTF includes five Parkson Dynasand continuously backwash
sand filters (50 square foot per filter cells; 250 square foot total). The filters are provided to reduce
secondary effluent TSS concentrations and turbidities to accommodate UV disinfection and comply
with Title 22 regulatory requirements.

Alum and polymer chemical feed systems are provided to enhance filter remova) of particulates if
needed for regulatory compliance. Each system consists of a 400-gallon tank with propeller mixer
and two diaphragm pumps. Either or both chemicals can be applied through injector ports
upstream of an in-line static mixer in the secondary effluent pipeline ahead of the filter distribution
manifold. Chemical feed rate is set manually.

Filter average hydraulic and solids loadings to date have been sufficiently low such that chemical
addition has not typically been necessary to enable downstream disinfection effectiveness.

3.2.4: Disinfection System

Filtered effluent is subjected to UV disinfection by a Trojan 3000 Plus UV light open channel
disinfection system. The system was installed in 2009 and consists of 3-duty/1-standby banks with
4-modules per bank and 6-lamps per module (24-lamps per bank and 96 lamps total). The UV
system was validation tested in November 2012.

3.2.5: Chlorine Contact Basin (Currently Out of Service)

Prior to installation of UV disinfection, disinfection was achieved through the addition of
hypochlorite and detention in a chlorine contact basin. The chlorine contact basin, which is
currently out of service, is 20,850 gallons. The basin has 3 channels, each 4-foot wide, 160-foot long
and 4.5- foot deep. The basin is located about 12 feet southeast of the tertiary filters.

3.3: Treated Effluent Storage and Beneficial Reuse/Disposal

The following are descriptions of existing treated effluent storage and beneficial reuse/disposal
components within the LCWWS. The rated capacities of these facilities were also assessed in
Table 10.

3.3.1: Treated Effluent Storage Ponds

The LCWWS has two treated effluent storage ponds, the Lower Effluent Storage Pond (LESP) and
Upper Emergency Storage Pond (UESP). The LESP has a capacity of 172 acre-foot {ac-ft) (with 2 ft
freeboard) for storage of treated effluent / recycled water through the wet months. During the dry
months, recycled water is conveyed to the La Contenta Golf Course for irrigation during the
subsequent spring, summer and fall months.

The UESP is located adjacent to the LCWWTF and has a capacity of 49 ac-ft (at 2-ft freeboard) and is
used for emergency storage for peak flows or when treated effluent quality does not meet Title 22
recycled water standards. Treated effluent stored in the UESP is not discharged to the LESP; all
wastewater is returned to the headworks and subsequently retreated.

3.3.2: La Contenta Golf Course

Recycled water stored through the wet season is used to irrigate the La Contenta Golf Course during
the spring, summer and early fall seasons. Currently, recycled water deliveries using the 8-inch
pipeline are limited to about 900 gpm.

28




La Contenta Wastewater Master Plan (Final Draft)

Recycled water is delivered to Pond #7 at the La Contenta Golf Course. Recycled water deliveries
and Pond #7 are operated such that recycled water is only delivered during the irrigation season
and discontinued through the wet months. Since Pond #7 has a large catchment area, the pond fills
during the rainy season and can naturally overflow into Cosgrove Creek, an ephemeral stream,
which then flows to the Calaveras River below New Hogan Dam. To eliminate unpermitted
discharges, recycled water is purged from Pond #7 each fall and its volume (25.8 ac-ft} are turned
over with raw water before overflows can occur into Cosgrove Creek. Once the delivery of recycled
water is discontinued, the La Contenta Golf Course Pond #7 irrigation pumps will continue to draw
commingled recycled and raw waters from Pond #7 (downstream end) while raw water is
delivered to the upstream end of the pond via the gravity ditch.

3.4: Biosolids Storage and Disposal

Waste activated sludge is stabilized, dewatered and temporarily stored, uncovered on-site before
being hauled to a sanitary landfill and/or Synagro for land application as Class B biosolids at Silva
Ranch in Herald, CA. Resulting filtrate and waste wash water from the belt press drains to the
LCWWTF’s return lift station and is pumped back to the headworks for treatment.

3.4.1: WAS Storage Lagoon

WAS from the activated sludge process is pumped to a 125,000-gallon concrete-lined lagoon for
storage and stabilization prior to belt filter press dewatering. The sludge lagoon is constructed
with a sloped floor to a submerged sump, with air diffusers to maintain mixing during sludge
withdrawal from a bottom outlet pipe. A manually adjustable overflow outlet enables return of
filtrate to the LCWWTF via the return lift station.

Wasting from the activated sludge process is achieved by manual opening of a valve in the
discharge piping of the RAS airlift pumping system. The only means of controlling the wasting rate
is by varying the duration and/or the frequency of the valve being opened. This means has been
problematic in the past and leads to inconsistent wasting and variable mean cell residence times.

Solids separation in the lagoon is reported to be only marginally effective, as floating sludge
accumulates at the shallow end of the basin. This requires personnel to manually rake or plow this
material to the deep withdrawal end. No provisions are made to enable safe entry into the lagoon
basin for cleaning.

3.4.2: Solids Dewatering

After WAS is stabilized in the lagoon it can be conveyed to the belt filter press (BFP) for dewatering.
Prior to dewatering, the biosolids are chemically conditioned with an emulsion polymer flocculent
that helps form stronger flocs. Within the BFP, biosolids go through preliminary dewatering where
free water drains by gravity, then along the belt, ploughs to help water drain. Biosolids are then
compressed between two belts and squeezed by rollers that move under and over to force any
remaining excess water out.

The LCWWTF also has four existing, 600 square foot sludge drying beds which are no longer in
service.

29




La Contenta Wastewater Master Plan (Final Draft)

THIS PAGE INTENTIONALLY BLANK

30




La Contenta Wastewater Master Plan (Final Draft)

Section 4: Evaluation of Alternatives

This section describes the development, evaluation and comparison of alternatives to accommodate
Phase 1 and Buildout developments. Alternatives were developed using the planning criteria
described previously. Alternatives associated with Phase 1 and Buildout improvements to the
following systems are discussed in this section:

1. Existing and Future Collection System Sewersheds
2. HLS Flow Pulsing Mitigation
3. Wastewater Treatment Facility
a. Influent Screening
b. Activated Sludge Process
¢. Intermediate Clarifier
4. Treated Effluent Storage and Disposal

Calculations, meeting agenda and minutes, etc. associated with these efforts can be found in the
appendix.

4.1: Collection and Conveyance Systems

All wastewater within the existing La Contenta Service Area is currently routed through the HLS
which places a relatively high level of importance on this particular asset with respect to reliability
(i.e., required to be in continuous service) and risk (i.e., within floodplain and close proximity to
Cosgrove Creek and residential homes). From the HLS, all wastewater is conveyed to the LCWWTF.

As previously described, the capacity of the HLS is estimated to be 1,300 gpm (1.95 MGD). The
estimated PWWF at Buildout is estimated to be 1,550 gpm (2.23 MGD) assuming all wastewater
within the existing and future service area is routed to the HLS, which is unlikely to occur.

Improvements to both the collection and conveyance systems are required to meet future needs
with respect to both PWWF and area served/collection system expansion requirements.

4.1.1: Recent Levels of Precipitation and Inflow/Infiltration Contributions
The 2016-2017 wet season was one of the wettest seasons of record. As shown in Table 11, a total
of 45.8 inches of rain has been measured at the Pardee Camp Station (PAR)* which is 111 percent of
the level anticipated for a 100-year level of annual precipitation (41.4 inches per year).